

<b>Central Data Bank</b> <b>List of Building Components</b>
--

**A. General**

Department:	Buildings
Type of building component:	Fire Resisting Glazing

**B. Acceptance criteria**

<p><b>Testing standards:</b></p> <p>Testing of fire resisting glazing shall be carried out in accordance with BS 476 : Parts 20 to 24 : 1987. Other standards or technical criteria may be accepted if the fire resisting glazing can be shown to comply with the necessary performance requirements.</p>
---

<p><b>Conditions of Acceptance:</b></p> <p>NA</p>
---

**BD's Reference List under Central Data Bank**

**(C) Fire Resisting Glazing**

Ref. No.	Product Name	Name of Manufacturer	Fire Resisting Performance (minutes)		Details of Test or Assessment Report					Date of Posting on CDB	Remarks/ Comments
			Integrity	Insulation	Name of laboratory accreditation body	Name of laboratory / assessing organization	Report no.	Date of test / assessment report	Validity Date		
BD-C001	Fireproof Glass Windows	Shenzhen Shekou Longdian Safety Technology Research Co., Ltd.	32	32	China National Accreditation Board for Laboratories (CNAL)	Building Engineering Testing Centre China Academy of Building Research (BETCCABR)	BETC-NH-2002-69	4/11/2002	-	8/9/2005	
BD-C002	Partition	UBM Safety Glass Ltd.	120	-	National Association of Testing Authority, Australia (NATA)	Warrington fire research (Aust) Pty Ltd.	WFRA No. 40916	5/8/2005	-	31/1/2007	
BD-C003	Pyrotek EI- 30 14mm clear tempered fire resisting glazed screen	Pyrotek	30	30	SAC-SINGLAS	PSB Corporation	25T0000340/ISM	17/7/2000	-	31/1/2007	
BD-C004	"Pyrotek" EI-30	Pyrotek HK Ltd.	30	30	SAC:SINGLAS	PSB Corporation	25T0000340/ISM	20/7/2000	Indefinite	31/1/2007	
BD-C005	FRP windows	Harvest Trinity Fire Protection Research & engineering Co., Ltd.	30	30	CNACL	Building Engineering Testing Centre China Academy of Building Research	BETC-NHPG-2004-11	27/5/2004	26/5/2006	31/1/2007	
BD-C006	Polished Wire Glass	Pikington United Kingdom Ltd.	120	120	UKAS No. 0249	Warrington Fire Research Centre Ltd.	WFRC No. C123311	19/2/2002	1/3/2007	31/1/2007	
BD-C007	Flam-guard	Sherex Engineering Ltd.	65	36	UKAS	Warrington Fire Research Centre Ltd.	W01048	18/1/2005	18/1/2010	31/1/2007	
BD-C008	Flamguard	Heshan Ming An Fire Resistant Glass Factory Ltd	30	30	CNACL	Building Engineering Testing Center China Academy of Building Research	BETC-N HPG-2004-18	27/9/2004	27/9/2006	31/1/2007	
BD-C009	"Pyrotek E1-30" 14mm clear	Pyrotek Hong Kong Ltd.	39	39	SAC. SINGLAS	PSB Corporation	PSB No.: 25T00003 40/ISM	17/7/2000	-	31/1/2007	

**BD's Reference List under Central Data Bank**

**(C) Fire Resisting Glazing**

Ref. No.	Product Name	Name of Manufacturer	Fire Resisting Performance (minutes)		Details of Test or Assessment Report					Date of Posting on CDB	Remarks/ Comments
			Integrity	Insulation	Name of laboratory accreditation body	Name of laboratory / assessing organization	Report no.	Date of test / assessment report	Validity Date		
BD-C010	Schott Pyrans	-	60	-	UKAS	Warrington Fire Research Consultancy	WFRC NO C129083	22/1/2003	1/1/2008	31/1/2007	
BD-C011	Fire Rated Fixed Panel	Heshan Ming An Fire Resistant Glass Factory Ltd	30	30	CNACL	Building Engineering Testing Center	BETC-N HPG-2004-18	27/9/2004	27/9/2006	30/4/2007	
BD-C012	Hatrin Frame system - Glazing shopfront etc.	Harvest Trinity Building Materials Co. Ltd.	120	120	CNACL	Building Engineering Testing Center	FLC/0594/OPC-164 w/ ref. under BETC-NHPG-2005-15 & BETC's letter on 7.12.2005	21/4/2005	20/4/2007	30/4/2007	
BD-C013	Fire Rated Glazing System	ICEWALL (HK) Ltd.	62	62	China National accreditation Board of laboratories	Building Engineering Testing Centre China Academy of Building Research	BETC NHPG 2004-19	18/11/2004	17/11/2006	30/4/2007	
BD-C014	Schott Pyrans	-	60	-	UKAS	Warrington Fire Research Centre Ltd.	WFRC No. C129083	22/1/2003	1/1/2008	30/4/2007	
BD-C015	"Icewall" Fire Resistant Glass	Icewall (HK) Ltd.	45	40	UKAS	Warrington Fire Research Centre Ltd.	WFRS No. SC2688	25/6/2003	29/6/2008	22/11/2007	
BD-C016	"Unitherm 38091" Intumescent Paint	Du Pont Performance Coatings GmbH & Co.	60	60	UKAS	Warrington Fire Research Centre Ltd.	WFRC No. C 105561 Issue 2 WFRC No. C 125126 Issue 2	8/02/1999 03/07/2002	1/12/2007 1/08/2007	31/1/2007	
BD-C017	Glass Panel	Kwok Shing	60	60	HOKLAS	RED	-	11/1/2005	10/1/2007	22/11/2007	
BD-C018	30mm thick Fire-rated Glass panel	Keeven Limited	60	60	SAC	PSB CORPORATION	54S056688/JC	8/12/2005	7/12/2010	22/11/2007	
BD-C019	FRP glazed door	Lee Chong Construction & Building Materials Ltd	60	120	HOKLAS	Research Engineering Development Façade Consultants Ltd.	(assessment report I4J23 for doorset)	3/11/2004	2/11/2006	22/11/2007	

**BD's Reference List under Central Data Bank**

**(C) Fire Resisting Glazing**

Ref. No.	Product Name	Name of Manufacturer	Fire Resisting Performance (minutes)		Details of Test or Assessment Report					Date of Posting on CDB	Remarks/ Comments
			Integrity	Insulation	Name of laboratory accreditation body	Name of laboratory / assessing organization	Report no.	Date of test / assessment report	Validity Date		
BD-C020	Pyrotek E1-120 G11 40mm clear	Pyrotek	60 89	60 89	HOKLAS	Research Eng.M36 Development Façade Consultants Ltd.	Red No. 14J16	14/10/2004	-	22/11/2007	
BD-C021	'Golden Glass' Fire Rated Glass	Sherex Fire-proof Material Co.	67	-	HOKLAS	Red Fired Façade Consultants Ltd.	13M03B	17/12/2003	-	22/11/2007	
BD-C022	"Pyroacet" glass	Securiglass Co. Ltd.	60	-	UKAS	Warrington Fire Research Centre Ltd.	WARRES No. 69407 WFRC No. 124256/B	16/10/1996 18/12/1996 8/4/2002	1/5/2007	22/11/2007	
BD-C023	Pyrotek EI-120	Pyrotek Hong Kong Ltd.	120	120	HOKLAS	Research Engg. Development Façade Consultants Ltd.	R05G13	8/8/2005	Indefinite	22/11/2007	
BD-C024	Glass Smoke Barrier	Gauangdong Golden Glass	60	-	HOKLAS	Research Engineering Development Façade Consultants Ltd.	13M03B	19/1/2004	-	22/11/2007	
BD-C025	Longdian Fire Resistant Clear Glass	Sam Tat Engineering (Development) Ltd.	60	60	SAC	PSB Corporation Ltd.	54S04466/KKC	21/8/2003	20/8/2005	22/11/2007	
BD-C026	Fire resisting glazing	-	57	52	UKAS	Warrington Fire Research Centre Ltd.	WFRS No. SC 2688	25/2/2000	30/6/2008	7/1/2008	
BD-C027	Glazing Door	Luen Cheong Aluminium Copper Iron Works	120	120	CNACL	Building Engineering Testing Centre China Academy of Building Research	Test Report Report No. BETC-NHPG-2006-15	16/6/2006	15/6/2009	7/1/2008	
BD-C028	"Long Dian" fire rated glass panel for fixed windows	Keenven Ltd.	30	30	CNACL	Building Engineering Testing Centre China Academy of Building Research	BETC-NH-2002-69BC(1)	2/12/2002	-	7/1/2008	

**BD's Reference List under Central Data Bank**

**(C) Fire Resisting Glazing**

Ref. No.	Product Name	Name of Manufacturer	Fire Resisting Performance (minutes)		Details of Test or Assessment Report					Date of Posting on CDB	Remarks/ Comments
			Integrity	Insulation	Name of laboratory accreditation body	Name of laboratory / assessing organization	Report no.	Date of test / assessment report	Validity Date		
BD-C029	8mm Fire glass	Shenzhen Longdian	60	-	CNACL	Building Engineering Testing Centre China Academy of Building Research	BETC-NH-2006-198	29/4/2006	24/4/2011	7/1/2008	
BD-C030	Pyrotek EI-120	Pyrotek Hong Kong Ltd.	120	120	HOKLAS	RED Fire & Façade Consultants	R05G13	31/8/2005	-	20/8/2008	
BD-C031	Thermosafe Fire-rated Double Glass door-set	Joint Billion International Ltd.	30	30	HOKLAS	Research Engineering Development Façade Consultants Limited	I4D03	29/4/2006	28/4/2008	20/8/2008	
BD-C032	Wooden Door	East Centre Ltd.	30	30	UKAS	Chiltern International Fire Ltd.	FEA/F99133 Revision C	22/6/2006	22/6/2011	20/8/2008	
BD-C033	8mm Thick Fire Resistant Glass	Golden Glass (International) Ltd.	60	0	HOKLAS	Research Engineering Development Façade Consultants Ltd.	13M03A	19/1/2004	indefinite	31/8/2011	
BD-C034	"Pyrotek E1-120 GII" Glazed Partition System	Pyrotek Hong Kong Ltd.	60	60	HOKLAS	Research Engineering Development Façade Consultants Limited	14116	4/11/2004	indefinite	20/8/2008	
BD-C035	FRP GMS Window 1425mm x 1275 mm	Shenzhen Shekou. Longdian Safety Technology Research Co. Ltd.	120	240	China National Accreditation Board of Laboratories (CNACL)	Building Engineering testing Center China academy of Building Research	Test Report BETC-2001-F-011	16/4/2001	-	20/8/2008	
BD-C036	Saint Gobain Contraflam 120-N2 glass panel	Saint Gobain	120	120	UKAS	International Fire Consultants Ltd.	IFCA/07128 IFCI/507	9/2007 15/6/2005	9/1/2017	20/8/2008	
BD-C037	Monokote MK6	W.R. Grace & Co. Construction Product Division	60	-	UKAS	Warrington Fire Research Centre	No. 51843	10/5/1991	1/10/2007	20/8/2008	

**BD's Reference List under Central Data Bank**

**(C) Fire Resisting Glazing**

Ref. No.	Product Name	Name of Manufacturer	Fire Resisting Performance (minutes)		Details of Test or Assessment Report					Date of Posting on CDB	Remarks/ Comments
			Integrity	Insulation	Name of laboratory accreditation body	Name of laboratory / assessing organization	Report no.	Date of test / assessment report	Validity Date		
BD-C038	Firex	New City Resources Ltd.	60	60	UKAS	BRE	CC212613	24/1/2007	29/4/2010	20/8/2008	
BD-C039	17 mm thick Longdian Fire Resisting Glass	Sam Tat Engineering (Development) Ltd.	42	32	CNACL	Building Engineering Testing Centre China Academy of Building Research	BETC-NH-2002-33	22/5/2002	-	20/8/2008	
BD-C040	Icewall	Icewall (HK) Ltd. Co	120	120	CNACL	Building Engineering Testing Centre	BETC-NH-2002-99	12/12/2002	-	20/8/2008	
BD-C041	Steel fire glazing fixed window	Sam Tat	30	30	HOKLAS CNACL	Building Engineering Testing Centre	BETC-NH-2002-69	4/11/2002	-	24/2/2009	
BD-C042	"Pyrotek EI-120" Gll 40mm clear	Pyritek	60	60	HOKLAS	Research Eng. Development Façade Consultants Ltd.	Red No. I4J16	14/10/2004	-	24/2/2009	
BD-C043	GMS Window	Kwok Shing Construction Limited	60	60	HOKLAS	RED Fire and Façade Consultants	R07B04	9/2/2007	8/2/2009	24/2/2009	
BD-C044	Window	Kwok Shing Construction Ltd	30	-	HOKLAS	Research Engineering Development Façade Consultants Ltd	R07B04	9/2/2007	8/2/2009	24/2/2009	
BD-C045	Glass Door Glass Partition	Sherex Eng. Ltd	30 60	30 60	UKAS	Research Engineering Development Façade Consultants Ltd	R08D10A	6/5/2008	5/5/2010	24/2/2009	
BD-C046	Glazing System with doorset	Keenven Limited	60	60	SAC	PSB Corporation	54S056088/JC	7/12/2005	6/12/2010	24/2/2009	

**BD's Reference List under Central Data Bank**

**(C) Fire Resisting Glazing**

Ref. No.	Product Name	Name of Manufacturer	Fire Resisting Performance (minutes)		Details of Test or Assessment Report					Date of Posting on CDB	Remarks/ Comments
			Integrity	Insulation	Name of laboratory accreditation body	Name of laboratory / assessing organization	Report no.	Date of test / assessment report	Validity Date		
BD-C047	Pyrogem	Fu Kin Technology (H.K.) Fire Protection Glass Development Ltd.	60	60	CNAS	Building Engineering Testing Center China Academy of Building Research	BETC-NH-2005-403	21/6/2005	21/6/2010	24/2/2009	
BD-C048	Fire Resistant Glazing Screen	Lee Cheong Construction & Building Materials Ltd.	62	62	CNACL	Building Engineering Testing Center China Academy of Building Research	BETC-NH-2003-509	5/3/2004	-	2/11/2009	
BD-C049	LONGDIAN 30mm Thk FIRE RESISTING Clear Glass	Sam Tat Engineering (Development) Ltd.	73	73	CNACL	Building Engineering Testing Center China Academy of Building Research	BETC-2000-F-006	10/8/2000	-	2/11/2009	
BD-C050	Q3M35-Glazed doorset with fixed glass panel	Sherex Engineering Limited	60	60	HOKLAS	Research Engineering Development Facade Consultants Ltd.	RED No. I3M22	9/1/2004	-	2/11/2009	
BD-C051	Fire Rated Glass and Glazing System	Harvest Trinity Fire Protection Research & Eng. Co. Ltd	60	60	CNAS	Building Engineering Testing Centre China Academy of Building Research	20.4.2008	19/4/2011	-	2/11/2009	
BD-C052	"Pyrotek EI-60" 30mm thick	Pyrotek HK Ltd.	60	60	CNAS	Building Engineering Testing Center, China Academy of Building Research	BETC-NH-2002-59	17/9/2002	-	16/12/2009	
BD-C053	Pilkington Clear	Pilkington United Kingdom Limited	30	-	UKAS	Certifire	CF373	8/12/2005	7/12/2010	16/12/2009	

**BD's Reference List under Central Data Bank**

**(C) Fire Resisting Glazing**

Ref. No.	Product Name	Name of Manufacturer	Fire Resisting Performance (minutes)		Details of Test or Assessment Report					Date of Posting on CDB	Remarks/ Comments
			Integrity	Insulation	Name of laboratory accreditation body	Name of laboratory / assessing organization	Report no.	Date of test / assessment report	Validity Date		
BD-C054	1 Hr. Fire-rated Glass Partition	Shenzhen Longdian Sci-Tech Industrial Co. Ltd	60	60	CNAS	Building Engineering Testing Center China Academy of Building Research	BETC-NHPG-2006-30 BETC-NH-2003-9	19/9/2006 26/2/2003	19/9/2009 -	16/12/2009	
BD-C055	FRP Window	UBM Special Glass Ltd	60	60	SAC	PSB	25S0012491/3/JC	1/9/2006	1/9/2011	16/12/2009	
BD-C056	Pyrogem	Fu Kin Ltd.	133	133	CNAS	Building Engineering Testing Center China Academy Building Research	BETC - NH-2007-41	12/9/2007	12/9/2010	23/2/2010	
BD-C057	Glazed Doorset Assembly (Single Leafs Door System)	Toughvision Ltd.	60	60	HOKLAS	Research Engineering Development Facade Consultants Ltd.	R07M20	26/3/2008	25/3/2010	23/2/2010	
BD-C058	Steel Fire Glazing Partition	Shenzhen Shekou Longdian Safety Technology Research Co. Ltd.	60	60	CNAS	Building Engineering Test Centre China Academy of Building Research	BETC-NH-2003-12	26/2/2003	-	23/2/2010	
BD-C059	Glazed Doorset Assembly	Hinrich International Limited	120	120	HOKLAS	Research Engineering Development Facade Consultants Ltd.	R08D12	8/5/2008	7/5/2010	23/2/2010	
BD-C060	17mm thick Fire Rated Fixed Window	Keenven Limited	30	30	CNAS	Building Engineering Testing Center	BETC-NH-2002-69BC(1)	2/12/2002	-	23/2/2010	
BD-C061	Asymmetrical Insulated Glazed Screen Assemblies	Shenzhen Shekou Longdian Safety Technology Research Co Ltd	78	78	CNAS	Building Engineering Testing Center, China Academy of Building Research	BETC-2000-F-012	1/11/2000	28/12/2010	23/2/2010	



**BD's Reference List under Central Data Bank**

**(C) Fire Resisting Glazing**

Ref. No.	Product Name	Name of Manufacturer	Fire Resisting Performance (minutes)		Details of Test or Assessment Report					Date of Posting on CDB	Remarks/ Comments
			Integrity	Insulation	Name of laboratory accreditation body	Name of laboratory / assessing organization	Report no.	Date of test / assessment report	Validity Date		
BD-C062	1 hour F.R.P. Stainless Steel Door with Vision Panel	Kwok Shing Construction Ltd.	60	60	HOKLAS	Research Engineering Development Facade Consultants Limited	R07F14	10/8/2007	9/8/2010	23/2/2010	
BD-C063	6mm thick fire rated glass smoke barrier	Guangdong Golden Glass	67	-	HOKLAS	Research Engineering Development Facade Consultants Ltd.	I3M03B	19/1/2004	-	31/8/2011	
BD-C064	F.R.P. Fixed Light	Sam Tat Engineering (Development) Ltd.	30	-	CNAACL	Building Engineering Testing Center, China Academy of Building Research	BETC-NH-2002-69	4/11/2002	-	25/5/2010	
BD-C065	Flamguard Fire Rated Glass Fixed Window	Sherex Fire-Proof Material Co.	30	30	HOKLAS	RED	BETC-NH-2004-459 BETC-NH-2002-94 R09L06	12/11/2009	11/11/2011	25/8/2010	
BD-C066	Single Layer Fire Glass	Heshan Henbao Fire Resistant Glass Factory Co. Ltd.	68	-	CNAS	Building Engineering Testing Centre China Academy of Building Research	BETC-NH-2005-425	22 Jul 2005	22 Jul 2010	25/8/2010	
BD-C067	Fixed Glazing	Master Fire Protected Glazed Door & Window CO., Ltd.	60	60	CNAS	Building Engineering Testing Centre China Academy of Building Research	BETC-NHPG-2009-6	28.4.2009	28.4.2012	31/8/2011	
BD-C068	Fixed Fire Rated Glazing	Long-dian	60	60	HOKLAS	RED	R10L16	15/12/2010	14/12/2012	13/10/2011	
BD-C069	Fire Rated Windows	Kowk Wah Cheong Hop Kee Timber	60	60	CNAS	Building Engineering Testing Center China Academy of Building Research	BETC-NH-2010-2883	15/11/2010	15/11/2015	13/10/2011	

**BD's Reference List under Central Data Bank**

**(C) Fire Resisting Glazing**

Ref. No.	Product Name	Name of Manufacturer	Fire Resisting Performance (minutes)		Details of Test or Assessment Report					Date of Posting on CDB	Remarks/ Comments
			Integrity	Insulation	Name of laboratory accreditation body	Name of laboratory / assessing organization	Report no.	Date of test / assessment report	Validity Date		
BD-C070	Flamguard Fire-Rated Glazing System	Joint Billion Fire Engineering Co.	60	60	HOKLAS	RED Research Engineering Development Façade Consultants Limited	R09L06A	12/11/2009	11/11/2011	13/10/2011	
BD-C071	GMS Window	Kwok Shing Construction Ltd	30	30	HOKLAS	Research Engineering Development Façade Consultants Ltd	R09C15-Issue 1	24/3/2009	23/3/2012	29/12/2011	
BD-C072	Smoke Barrier System	Toughvision Limited	60	-	HOKLAS	Research Engineering Development Façade Consultants Limited	Report No. R11L16	06.12.2011	05.12.2013	26/10/2012	
BD-C073	Fireproof Glass window	Master Fire Protected Glazing Door & Window Co. Ltd.	60	60	CNAS	Building Engineering Testing Centre China Academy of Building Research	BETC-NH-2008-1418 BETC-NHPG-2014-20	20.8.2008 17.6.2014	19.8.2013 16.6.2019	24/3/2017	
BD-C074	Fixed Glazed Window System	Shenzhen Sherex Fire-Proof Material Limited	60	60	HOKLAS	Forte Testing and Consultants Co., Ltd	IT16-027	09.05.2016	-	22.06.2020	
BD-C075	Un-insulated glazing assemblies	Hengbao Fire Resistant Glass Factory Co., Ltd	60	-	HOKLAS	Research Engineering Development Façade Consultants Limited	Test report: R13L23A	14.03.2014	-	22.06.2020	
BD-C076	FRR Glazing Assembly	Hongkong Firepros Building Materials Limited Heshan Hengbao Fire Resistant Glass Factory Co. Ltd.	60	60	HOKLAS	Research Engineering Development Façade Consultants Limited	R15E14 R16F22-1A	11.08.2015 13.08.2018	- 12.08.2020	22.06.2020	

**BD's Reference List under Central Data Bank**

**(C) Fire Resisting Glazing**

Ref. No.	Product Name	Name of Manufacturer	Fire Resisting Performance (minutes)		Details of Test or Assessment Report					Date of Posting on CDB	Remarks/ Comments
			Integrity	Insulation	Name of laboratory accreditation body	Name of laboratory / assessing organization	Report no.	Date of test / assessment report	Validity Date		
BD-C077	FRR.Glazing Assembly	Master Fire Protected Glazing Door & Window Co., Ltd.	60	60	CNAS	Building Engineering Testing Centre, China Academy of Building Research	BETC-NH-2012-3095	17.12.2012	-	22.06.2020	
					CNAS		CABR-NHPG-2017-26	13.06.2017	13.06.2022		
BD-C078	Single Layer Fire Resistant Glass System	Guangdong Mingan Fire Resistant Glass Technology Co. Ltd	60	-	CNAS	China Academy of Building Research	BETC-NG-2010-2822	16.11.2010	15.11.2015	13.07.2020	
							CABR-NHPG-2015-48	09.12.2015	08.12.2020		
BD-C079	Fire Rated Glazing System	Master Fire Protected Glazing Door & Window Co., Ltd.	120	120	CNAS	China Academy of Building Research	BETC-NH-2014-3217	23.04.2014	22.04.2019	26.02.2021	
							CABR-NHPG-2016-1	22.01.2016	21.01.2019		
BD-C080	Insulated Galzing Assembly	Firewell Company Limited	60	60	HOKLAS	Research Engineering Development Façade Consultants Limited	R10E02A_issue1	16.05.2011	-	26.02.2021	
BD-C081	Fire Glazing Assembly	Master Fire Protected Glazing Door & Window Co., Ltd.	120	120	CNAS	China Academy of Building Research	BETC-NH-2014-3217	23.04.2014	22.04.2019	26.02.2021	
					HOKLAS		CABR-NHPG-2017-33	30.06.2017	29.06.2020		
							FORTE Testing and Consultants Co., Ltd.	IT 13-228-A	05.06.2014		
							IA 17-271	05.12.2017	05.12.2022		

**BD's Reference List under Central Data Bank**

**(C) Fire Resisting Glazing**

Ref. No.	Product Name	Name of Manufacturer	Fire Resisting Performance (minutes)		Details of Test or Assessment Report					Date of Posting on CDB	Remarks/ Comments
			Integrity	Insulation	Name of laboratory accreditation body	Name of laboratory / assessing organization	Report no.	Date of test / assessment report	Validity Date		
BD-C082	Fire Glazing Assembly	Master Fire Protected Glazing Door & Window Co., Ltd.	120	120	CNAS	Building Engineering Testing Centre, China Academy of Building Research	BETC-NH--2012-786 BETC-NH-2014-3217 CABR-NHPG-2017-33 CABR-NHPG-2018-48	17.05.2012 23.04.2014 30.06.2017 15.10.2018	16.05.2017 22.04.2019 29.06.2020 14.10.2021	26.02.2021	
BD-C083	Glazed Wall	SunGlas (HK) Co., Ltd.	70	70	HOKLAS	Fugro Technical Services(Guangzhou) Ltd.	G15361FU160047	14.07.2016	-	04.05.2021	
BD-C084	Fixed Glazing Panels Assembly	FIREWALL Company Limited	120	120	HOKLAS	Research Engineering Development Façade Consultants Limited	R15A17A R14C32 Issue 1	26.03.2015 14.08.2019	- 13.08.2024	04.05.2021	
BD-C085	Steel Support Frame Glazed Panel	King Cheung Glass Fire Engineering Co., Ltd.	60	60	HOKLAS	Forte Testing and Consultants Co. Ltd.	IT11-066	16.09.2011	-	04.05.2021	
BD-C086	Steel Support Frame Glazed Panel	King Cheung Glass Fire Engineering Co., Ltd.	120	120	HOKLAS	Forte Testing and Consultant Co., Ltd.	IT11-049	29.06.2011	-	04.05.2021	
BD-C087	Fire Rated Glazing System	Master Fire Protected Glazing Door & Window Co., Ltd.	60	60	CNAS	Building Engineering Testing Centre, China Academy of Building Research  China Academy of Building Research Co., Ltd.	BETC-NH-2008-1418  CABR-NHPG-2020-11	20.08.2008  02.04.2020	19.08.2013  01.04.2023	04.05.2021	

**BD's Reference List under Central Data Bank**

**(C) Fire Resisting Glazing**

Ref. No.	Product Name	Name of Manufacturer	Fire Resisting Performance (minutes)		Details of Test or Assessment Report					Date of Posting on CDB	Remarks/ Comments
			Integrity	Insulation	Name of laboratory accreditation body	Name of laboratory / assessing organization	Report no.	Date of test / assessment report	Validity Date		
BD-C088	Fire Glazing Assembly	Master Fire Protected Glazing Door & Window Co., Ltd.	60	60	CNAS	Building Engineering Testing Centre, China Academy of Building Research	BETC-NH-2008-1418	20.08.2008	19.08.2013	23.08.2021	
						China Academy of Building Research Co., Ltd.	CABR-NHPG-2018-22	06.06.2018	05.06.2021		
BD-C089	Fire Rated Glazing System	Guangdong Mingan Fire Resistant Glass Technology Co., Ltd.	78	-	CNAS	Building Engineering Testing Center China Academy of Building Research	BETC-NH-2010-2822	16.11.2010	-	23.12.2022	
						China Academy of Building Research Co., Ltd.	CABR-NHPG-2020-91	26.10.2020	25.10.2025		
BD-C090	Fire Rated Glazing System	Master Fire Protected Glazing Door & Window Co., Ltd.	120	120	CNAS	Building Engineering Testing Center, China Academy of Building Research	BETC-NH-2014-3217	23.04.2014	-	23.12.2022	
					CNAS	China Academy of Building Research Co., Ltd.	CABR-NHPG-2020-36	07.05.2020	06.05.2023		
					HOKLAS	Forte Testing and Consultants Company Limited	IT 13-228-A IA 17-271	05.06.2014 05.12.2017	- 04.12.2022		
BD-C091	Metallic Frame Glazed Window Systems	Shenzhen Zhongxinchang Technology Company Limited	70	53	HOKLAS	Fugro Technical Services (GuangZhou) Limited	G14255FU140086B	05.11.2015	-	23.12.2022	
		Collection Group Limited	60	60		G14255FU150031	29.12.2015	-			
						Forte Testing and Consultants Company Limited	IA21-050	21.04.2021	20.04.2024		

**BD's Reference List under Central Data Bank**

**(C) Fire Resisting Glazing**

Ref. No.	Product Name	Name of Manufacturer	Fire Resisting Performance (minutes)		Details of Test or Assessment Report					Date of Posting on CDB	Remarks/ Comments
			Integrity	Insulation	Name of laboratory accreditation body	Name of laboratory / assessing organization	Report no.	Date of test / assessment report	Validity Date		
BD-C092	Fire Rated Glazing System	Master Fire Protected Glazing Door & Window Co., Ltd.	60	60	CNAS	Building Engineering Testing Center, China Academy of Building Research	BETC-NH-2012-3095	17.12.2012	-	23.12.2022	
						China Academy of Building Research Co., Ltd.	CABR-NHPG-2020-75	03.08.2020	02.08.2023		
BD-C093	Fire Glass System	Master Fire Protected Glazing Door & Window Co., Ltd.	60	60	CNAS	Building Engineering Testing Center, China Academy of Building Research	BETC-NH-2008-1418	20.08.2008	-	23.12.2022	
						China Academy of Building Research Co., Ltd.	CABR-NHPG-2018-12	31.03.2018	30.03.2024		
BD-C094	Fixed Glazing Panels Assembly	Glory Up Industries Limited	60	60	HOKLAS	Research Engineering Development Façade Consultants Limited	R17G24-1C	24.08.2017	-	23.12.2022	